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1.

Introduction REAOHEE

(1) Purpose EHEODOHK
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This test was performed on 0.8 mm-pitch IL-WX series connector to determine if it meets the requirements of JAE

Connector Specification JACS-1339-0.
0.8mm EvFaro% ILWX D) —ZXBRFEI O FHlRERE =L -

(2) Applicable Specification #EMLHE
JACS-1339-0
(3) Period
From 18 February 1990
To : 25 March 1990
HERE AR
B 9% 28 18H
ZE 904 3AF 25H
(4) Place

Laboratory in Connector Division, Japan Aviation Electronics Industry Limited
REREMEISFT
BAMZEEFIE (&) BEEXMAN QR4 EBERE

(5) Specimen

No. Part number Drawing number Revision Quantity Note
kA & e B 7w
1 IL-WX-6PB-HF 5 pieces
IL-WX-12PB-HF S$J024362 2 5 pieces
IL-WX-18PB-HF 5 pieces
2 IL-WX-20PB-VF 19 pieces
ILWX-30PB-VE | SJ024360 2 6 pieces
3 IL-WX-6SB-VF 5 pieces
IL-WX-12SB-VF 5 pieces
IL-WX-18SB-VF SJ024361 2 5 pieces
IL-WX-20SB-VF 18 pieces
IL-WX-30SB-VF 6 pieces

(6) Conclusion

The 0.8 mm-pitch IL-WX series connector meets the electrical, mechanical and environmental performance requirements of

JAE product specification JACS-1339-0.
JACS-1339-0 DREZE+LHELTLSRERAFON,

(7) Internal document control number

EEEH
Project No. CDS-89-11328
TR No. TR-C-1569 ;-

JAE Connector Div. Proprietary.
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Specimen: _IL-WX**PB-HF, IL-WX**PB-VF, IL-WX**SB-VF

Item Test item Number of Requirement Test procedure Test result

no. HEEE specimens EREH BEBAE HEER
A B v

1 Examination Compliant with product drawing. Visual inspection, slide caliper, etc... Compliant with product drawing.
of  product,
material &
finish

W& - T k- F HEmEHEEDENIE, B#E./¥R&E HERL
Oz Eaak ey ,

2 Connector Five pieces | 3.43 N X n (maximum) n=numberofpins n=i5% | The force required to mate counterpart (N)
insertion each 6 pins:  20.58 N (maximum) connector specimens was measured. No. of | 6 12 18 30 30
force 12 pins: 41.16 N (maximum) pins

18 pins:  61.74 N (maximum) e
BefmARn % 5@ 20 pins:  68.6 N (maximum) BEIRIEEIZTEAHZNEST S,
30 pins: 102.9 N (maximum) = : Ave. | 7.64 | 14.7 | 25.19 | 27.44 | 39.40
Max. 8.82 | 16.56 | 28.91 | 30.18 | 46.06
Min. 6.17 13.03 | 21.85 | 25.38 | 34.79

3 Connector Five pieces | 0.49N X n (minimum) n=number of pins n=%% | The force required to unmate counterpart N)
withdrawal each 6 pins:  2.94 N (minimum) connector specimens was measured. No. of | 6 12 18 30 30
force 12 pins:  5.88 N (minimum) pins

" 55 E 18 pins:  8.82 N (minimum) Pt
HERESD 5 20 pins: 9.8 N (minimum BEaR z 3 :
g 30 ping:  14.7 N (minimurz'\) BEIXISHITHENENET 5. Ave. | 6.27 | 12.84 | 1882 [ 2127 | 30.77
Max. 8.04 | 16.76 | 26.46 | 25.87 | 40.77
Min. 5.19 10.78 | 15.68 | 18.91 | 26.75

4 Contact One piece | 0.29 N (minimum) The force required to withdraw a steel pin from (N)
withdrawal each a socket contact specimen was measured. A 103
force Vve. :

Max. 1.20
BKRESD | & 118 AFAVELEV IR OIS TREE S, Min. 1 0.97

5 Voltage proof | One  piece | One minute. No breakdown or flashover. A test potential of 500 VAC rm.s. was applied | No breakdown or flashover (initial).

each between adjacent contacts.
MEE %118 1 HEEDLEINIE, EEAVAIMEISTREERE AC500r.m.s. 0N D -E8EL

6 Insulation One piece .y Insulation resistance was measured within one 4 L. .

resistance each 100 M2 (minimum) minute between adjacent contacts, using a test | 20 10 M €2 minimum (inital)
voltage of 500 VDC r.m.s.

eI %118 EHEAL 27 MEISTRZEEE DC500r.m.s.E N
1 AN THIE.,
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Item Test item Number of Requirement Test procedure T_est result
no. SEEE specimens BREMH HERAE HEEE
L ith vol d hod
7 Contact Two pieces . initial Measure with voltage drop method. Initial m)
Contet A 20 m £ maximum (initial) Voltage: 20 m VDG T
Current: 1 mA M 9.00
All samples used for this test shall be IL-WX-20 pins. 'ax. d
LIRS &2 BEETEICTHE Min. 4.67
EfM&E: D.C.20mV
FIINEGT: 1mA
BAERAIE YL TG T RT ILWX-20 BZEERT
60
8 Vibration, Two pieces | 1. No electrical discontinuity greater than one | -Vibration 1. No electrical discontinuity greater than one
shock each microsecond during the test. Amplitude: 1.5 mm, 10 Hz to 55 Hz microsecond during the test.
2. No damage during and after the test. Two hours each for three axes, total six hours. 2. No mechanical damage
-Shock
MIL-STD-202 METHOD 202
490 m/s? for three axes
Use of appropriate holder is allowed for setting up
equipment.
MiRES LS | £ 2@ 1. HEBRPFIC1 U sec L EDEROEMMNENE, - TR
it @ 2 4 2. SRERTP - 15 RS T R A E LA D e, £¥&rh 1.5mm, 10~55Hz 1. EiREEL
| - g &2H 38 F6H 2 WHEIRKETL
- M E
MIL-STD-202 METHOD 202
490 m/s®* 34
HERICBLTEIRA FICBS GRS —EFERALTH
EL\O
9 Contact One  piece | 4.9 N minimum Contact retention was measured with tensile strength | After test =AE&i% (N)
retention each tester. Male Straight | Ave. | 14.31
=2 V1S %118 BIRYRERIEICT. OV AU MER A ERES B, contact | type mx ggi
RN ] ' |12
Ex Right Ave. 9.60
angle Max. | 11.37
type Min. 8.23
Female Ave. | 2117
contact | Max. | 23.81
vk Min. | 19.21
10 Durability Two pieces Contact resistance: 40 m ) maximum (after test) Connector specimens were mated and unmated 30 After test  ERER#E (m Q)
each ) cycles. "
e Ave. 8.10
E %28 SERE A _ . Max. 8.72
=3*79F§L—'C 30 @m*ﬁﬁ%ﬁjo T
HEAMEY:40m Q LT Min. |7.32

JAE Connector Div. Proprietary.
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Item Test item Number of Requirement Test procedure Test result
no. SHEER specimens EREH RBHE BEBER
PAE
1 Rapid Two pieces | After test: Connector specimens were subjected to ten cycles of | After test RE&#R:
change  of | each 1. Voltage proof: One minute, no breakdown or | temperature extremes. The temperature extremes | 1, Voltage proof: No breakdown or flashover
temperature flashover. were -55°C and 85°C. Each cycle consisted of 30 TEE: Bkl
2. Insulation resistance: 500 VDG, one minute | minutes at each temperature. . i 7 .
. 2. Insulation resistance: 1 X 10 ° minimum
50 M Q) minimum ;
3. Contact resistance: 40 m {2 minimum fERIER: 1107 BLE
3. Contact resistance (m Q )
REE % 2@ HER#& AR
1. WEE: FRAREOTNE —55°C~+85°C i 10 1oL Ave. 8.20
2. #4335 :DCS00V 143 soMQQ Bk (304 (304 Max. 11004
3. {EfbiET:40m Q BT Min. 6.22
12 Damp heat, | Two pieces | Same as above. Temperature: 60°C After test BT
steady state | each Humidity: 90% to 95%RH 4. Voltage proof: No breakdown or flashover
Duration: 500 hours WEE: 2840
5. Insulation resistance: 2% 10 4 minimum
®FIER: 2x10" Lk
6. Contact resistance  (m£2)
AL
fitig i %218 .k R :60°C
R :90-95%RH Q‘;‘i’ 13-;‘;
HEFERE : 500h az :
) Min. | 5.73
13 Corrosion, Two pieces | After test: - Salt concentration: 5% After test:  FER#E
salt mist each 1. There should be no corrosion detrimental to contact | - Temperature: 35°C 1. There was no corrosion
connection. - Duration: 48 hours FEGEOEHGL
2. Contact resistance: 40 m {) maximum 2. Contact resistance  (m {2)
. A
i } AR e k.
WEAE | &2 1. 3B D EMICEES RS OB OBLIE, SEOKIRE: 5% Ave 710
. Qv -RE: 35°C W 8.06
2. fEfER40m L) LT - TR B RS - 48h ax. .
Min. 5.00
14 Resistance to | Two pieces | No evidence of abnormality in appearance. With a solder bath at 260°C+5°C, specimens were | No abnormality after test.
soldering each immersed in the bath for two minutes.
heat :
F HEmEME %218 SN, FREMBEGSISTERBORLIEL, 260 * 5°COIEEHEIC 2 S REKE RERZ: 284l

JAE Connector Div. Proprietary.
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Item Test item Number of Requirement Test procedure Test result
no. HEBRIEH specimens BEREH ot Wape S HEBEER
gt A%
15 Solderability | Two pieces | Wet solder coverage: 95% minimum After dipping the connector specimens in applicable | Excellent after test.
each flux for five to ten seconds, each specimen was
immersed in a solder bath at 230°C % 5°C, using a
. " _ solder of Sn: Pb=60:40. .
FEHAE 2@ BLE-ES0 95% L EREETES O TN, HETSVIRIC 5~10 $i2EL. Sn: Pb=60:40 M HE%: BIF
230 5°Cclz3 0.5 BRIET .
16 Dry heat Two- pieces | sgntact resistance: 40 m ) maximum (after test) Temperature: 85°C After test
each Duration: 500 hours SHEAL mQ)
it E8vit % 2@ HRERIE - BREE.85°C Ave. 7.44
. . T E R : 500h Max. 10.28
HEAE T 40m Q LUF Min. 5.73
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